THE CANADIAN JOURNAL OF

Neurological Sciences LE JOURNAL CANADIEN DES Sciences Neurologiques

AN INTERNATIONAL JOURNAL / UN JOURNAL INTERNATIONAL

REVIEW ARTICLES

177	Adaptive Control of Eye Movements: Clinical Implications – Richardson Lecture
	David S Zee

185 The Place of Neuronal Migration Abnormalities in Child Neurology *Jean Acardi*

ORIGINAL ARTICLES

- **194** The Influence of Sulindac on Experimental Streptozocin Induced Diabetic Neuropathy Douglas W Zochodne and Lam T Ho
- 203 Autosomal Recessive, Fatal Infantile Hypertonic Muscular Dystrophy Among Canadian Natives AG Lacson, SS Seshia, HB Sarnat, J Anderson, WR DeGroot, A Chudley, C Adams, HZ Darwish, RB Lowry, S Kuhn, NJ Lowry, LC Ang, E Gibbings, CL Trevenen, ES Johnson and J Hoogstraten
- 213 Complications of First Craniotomy for Intra-Axial Brain Tumour Alberto M Cabantog and Mark Bernstein
- 219 Somatosensory Evoked Potentials and Intracranial Pressure in Severe Head Injury Stefan J Konasiewicz, Richard J Moulton and Peter M Shedden
- 227 NMDA Receptor Blockade and Spinal Cord Ischemia Due to Aortic Crossclamping in the Rat Model F Follis, K Miller, OU Scremin, S Pett, R Kessler and J Wernly
- 233 Large Unresponsive Zones Appear in Cat Somatosensory Cortex Immediately After Ulnar Nerve Cut Cheng-Xiang Li, Robert S Waters, Akinniran Oladehin, Eldridge F Johnson, Carl A McCandlish and Robert W Dykes
- 248 Assessment of Genetic Polymorphisms in DNA from Formalin Fixed Neurological Tissues M Mortilla, G Vaula and PH St George-Hyslop
- 252 Ataxia in Institutionalized Patients with Epilepsy GB Young, SR Oppenheimer, BA Gordon, GA Wells, LPA Assis, JH Kreeft, NA Lohuis and WT Blume
 259 Fluoxetine and Selegiline – Lack of Significant Interaction
- CH Waters
- 262 A Prevalence Study of Multiple Sclerosis in the Crowsnest Pass Region of Southern Alberta GM Klein, MS Rose and TP Seland
- 266 A Controlled Trial of Mitoxantrone in Multiple Sclerosis: Serial MRI Evaluation at One Year S Bastianello, C Pozzilli, F D'Andrea, E Millefiorini, M Trojano, S Morino, C Gasperini, A Bozzao, M Gallucci, C Andreula, L Bozzao, D Gambi and M Prencipe
- 271 Intractable Hiccup Due to Multiple Sclerosis: MR Imaging of Medullary Plaque Yung-Yee Chang, Hsiu-Shen Wu, Tsung-Chia Tsai and Jia-Shou Liu
- 273 Malignant Rhabdoid Tumour of the Pineal Region Matthew Muller, Sherri Lynn Hubbard, John Provias, Mark Greenberg, Laurence E Becker and James T Rutka
 HISTORICAL NEUROLOGY AND NEUROSURGERY
- 30th CANADIAN
CONGRESS OF278NEUROLOGICAL
SCIENCES285June 20 24, 1995
Victoria,
British Columbia1
- 8 Neurosurgery at the Toronto General Hospital, 1924-1990: Part 2 J Max Findlay

NEUROLOGICAL EDUCATION

MOCOMP: An Idea Whose Time Has Come For Canadian Neurology

WJ Becker SUPPLEMENT Suppl 3, S1-S20

Antiepileptic Drug Selection and Adverse Effects: Current Issues, Future Options Symposium, Toronto, June 1993

The official Journal of: The Canadian Neurological Society, The Canadian Neurosurgical Society, The Canadian Society of Clinical Neurophysiologists, The Canadian Association for Child Neurology



To a parkinsonian patient, a little help means a lot.

Adding Parlodel to levodopa can improve symptom control. Because you want to help your patient get more out of life's little pleasures.



Because quality of life <u>is</u> the issue.

SANDOZ

Sandoz Canada Inc. P.O. Box 385 Dorval. Ouebec H9R 4P5 For brief prescribing information see page iv.

the canadian journal of Neurological Sciences

LE JOURNAL CANADIEN DES

Sciences Neurologiques

REVIEW ARTICLES	177	Adaptive Control of Eye Movements: Clinical Implications – Richardson Lecture David S Zee
	185	The Place of Neuronal Migration Abnormalities in Child Neurology
ORIGINAL ARTICLES	194	The Influence of Sulindac on Experimental Streptozocin – Induced Diabetic Neuropathy Douglas W Zochodne and Lam T Ho
	203	Autosomal Recessive, Fatal Infantile Hypertonic Muscular Dystrophy Among Canadian Natives AG Lacson, SS Seshia, HB Sarnat, J Anderson, WR DeGroot, A Chudley, C Adams, HZ Darwish, RB Lowry, S Kuhn, NJ Lowry, J C Ang, F Gibbings, CL Trevenen, FS Johnson and J Hoogstraten
	213	Complications of First Craniotomy for Intra-Axial Brain Tumour Alberto M Cabantog and Mark Bernstein
	219	Somatosensory Evoked Potentials and Intracranial Pressure in Severe Head Injury Stefan J Konasiewicz, Richard J Moulton and Peter M Shedden
	227	NMDA Receptor Blockade and Spinal Cord Ischemia Due to Aortic Crossclamping in the Rat Model F Follis, K Miller, OU Scremin, S Pett, R Kessler and J Wernly
	233	Large Unresponsive Zones Appear in Cat Somatosensory Cortex Immediately After Ulnar Nerve Cut Cheng-Xiang Li, Robert S Waters, Akinniran Oladehin, Eldridge F Johnson, Carl A McCandlish and Robert W Dykes
	248	Assessment of Genetic Polymorphisms in DNA from Formalin Fixed Neurological Tissues M Mortilla, G Vaula and PH St George-Hyslop
	252	Ataxia in Institutionalized Patients with Epilepsy GB Young, SR Oppenheimer, BA Gordon, GA Wells, LPA Assis, JH Kreeft, NA Lohuis and WT Blume
	259	Fluoxetine and Selegiline – Lack of Significant Interaction CH Waters
	262	A Prevalence Study of Multiple Sclerosis in the Crowsnest Pass Region of Southern Alberta GM Klein, MS Rose and TP Seland
	266	A Controlled Trial of Mitoxantrone in Multiple Sclerosis: Serial MRI Evaluation at One Year S Bastianello, C Pozzilli, F D'Andrea, E Millefiorini, M Trojano, S Morino, C Gasperini, A Bozzao, M Gallucci, C Andreula, L Bozzao, D Gambi and M Prencipe
	271	Intractable Hiccup Due to Multiple Sclerosis: MR Imaging of Medullary Plaque Yung-Yee Chang, Hsiu-Shen Wu, Tsung-Chia Tsai and Jia-Shou Liu
	273	Malignant Rhabdoid Tumour of the Pineal Region Matthew Muller, Sherri Lynn Hubbard, John Provias, Mark Greenberg, Laurence E Becke and James T Rutka
Historical Neurology and Neurosurgery	278	Neurosurgery at the Toronto General Hospital, 1924-1990: Part 2 J Max Findlay
NEUROLOGICAL Education	285	MOCOMP: An Idea Whose Time Has Come For Canadian Neurology WJ Becker
In Memoriam	287	George Gordon Habib, MB ChB, PhD, FRCP (Ed), FRCPC
SUPPLEMENT Suppl	3, S1	Antiepileptic Drug Selection and Adverse Effects: Current Issues, Future Options Symposium, Toronto, June 1993
		Correspondence 288 Books Received 288 Book Reviews 289 Notes and Announcements 292 Erratum 292 Calender of Events 293 Instructions to Authors viii Advertisers Index xxvii

THE CANADIAN JOURNAL OF Neurological Sciences LE JOURNAL CANADIEN DES

Sciences Neurologiques

Editor/Rédacteur en chef James A. Sharpe TORONTO, ON

Associate Editors/Rédacteurs associés

Laurence E. Becker TORONTO, ON John P. Girvin LONDON, ON Terry W. Picton TORONTO, ON

Past Editors

Robert G. Lee CALGARY, AB Robert T. Ross WINNIPEG, MB (founding editor)

Editorial Board/Conseil Scientifique

Warren T. Blume LONDON, ON Jean-Pierre Bouchard QUÉBEC, PQ Donald B. Calne VANCOUVER, BC Peter R. Camfield HALIFAX, NS Pierre Duquette MONTRÉAL, PQ Peter J. Dyck ROCHESTER, MN, USA George C. Ebers LONDON, ON Serge Gauthier MONTRÉAL, PQ Julian T. Hoff ANN ARBOR, MI, USA Peter Humphreys OTTAWA, ON George Karpati MONTRÉAL, PQ Patrick L. McGeer VANCOUVER, BC William Pryse-Phillips ST. JOHNS, NF Ali H. Rajput SASKATOON, SK Richard J. Riopelle KINGSTON, ON James T. Rutka TORONTO, ON Richard Stein EDMONTON, AB John D. Stewart MONTRÉAL, PQ Garnette R. Sutherland CALGARY, AB Jean-Guy Villemure MONTREAL, PQ

Book Review Editor / Rédacteur de critiques de livres

Mary Anne Lee CALGARY, AB

News Editor/Rédacteur (nouvelles) John W. Norris TORONTO, ON

Managing Editor/Administratrice adjointe Sally A. Gregg CALGARY, AB

Publications Committee/Comité de Rédaction

Frances Booth WINNIPEG, MB Donald Brunet KINGSTON, ON Gary Ferguson LONDON, ON William Pryse-Phillips ST. JOHN'S, NF

The official journal of: / La Revue officielle de:

The Canadian Neurological Society La Société Canadienne de Neurologie

The Canadian Neurosurgical Society La Société Canadienne de Neurochirurgie

The Canadian Society of Clinical Neurophysiologists La Société Canadienne de Neurophysiologie Clinique

The Canadian Association of Child Neurology L'Association Canadienne de Neurologie Pédiatrique

The permanent secretariat for the four societies and the Canadian Congress of Neurological Sciences is at/ Le secrétariat des quatre associations et du Congrès Canadien des Sciences Neurologiques est situe en permanence à: 810, 906 - 12 Avenue S.W., Calgary, AB Canada T2R 1K7

The Canadian Journal of Neurological Sciences is published quarterly. The annual subscription rate is \$60 for members; \$70 for non-members in Canada; \$80 for USA and elsewhere. Residents, Interns, Pre- and Post-Doctoral Students 330 per annum (members); \$40 per annum (non-members). Single copies \$18 each plus postage and handling. All manuscripts and communications should be sent to: Canadian Journal of Neurological Sciences, P.O. Box 4220, Station C, Calgary, AB Canada T2T 5N1. Courier to: 810, 906 - 12th Avenue S.W., Calgary, AB Canada T2R 1K7. Telephone (403) 229-9575; Fax (403) 229-1661. COPYRIGHT© 1994 by THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES INC. No part of this journal may be reproduced in any form without the prior permission of The Canadian Journal of Neurological Sciences. Mailed under Publications Mail registration number 3307. Postage paid at Calgary, Alberta. This journal is indexed by *Index Medicus, Excerpta Medica and Current Contents — Clinical Practice and Life Sciences*.

Le Journal Canadien des Sciences Neurologiques est publié trimestriellement. L'abonnement annuel est de 60 \$ pour les membres; 70 \$ pour les non-membres au Canada; 80 \$ pour les Etats Unis et ailleurs. Internes, résidents, fellows pré et post doctoral: 30 \$ par année (membres); 40 \$ par année (non-membres). Copie simple: 18 \$ plus affranchissement et manutention. Toutes les communications et les manuscrits doivent être adressés à Journal Canadien des Sciences Neurologiques, P.O. Box 4220, Station C, Calgary, AB Canada T2T 5N1. Par courrier: 810, 906 - 12th Avenue S.W., Calgary, AB Canada T2T 1K7. Téléphone (403) 229-9575; Fax (403) 229-1661. DROITS D'AUTEUR© 1994: THE CANADIAN JOURNAL OF

NEUROLOGICAL SCIENCES INC. Aucune partie de ce Journal ne peut être reproduite, sous quelque forme que ce soit, sans la l'authorisation du Journal Canadien des Sciences Neurologiques. Posté sous permis de poste-publications no 3307. Port payé à Calgary, Alberta. Le Journal est cité et indexé dans Index Medicus, Excerpta Medica et Current Contents – Clinical Practice et Life Sciences.

Advertising representative/Représentant de publicité: Sally Gregg, Canadian Journal of Neurological Sciences 810, 906 - 12 Ave. S.W., Calgary, AB Canada T2R 1K7 Tel (403) 229-9575 Fax (403) 229-1661

Printer/Imprimeur:

McAra Printing Limited, 105, 2507 - 12th Street N.E., Calgary, Alberta T2E 7L5

ISSN 0317 - 1671

Une approche bien orchestrée

Une thérapie rationnelle par Frisium représente une approche bien orchestrée pour maîtriser complètement les crises chez les patients épileptiques de tout âge, quel que soit le type de crise. Avec Frisium, les effets adverses sont généralement bénins et passagers¹. Les interactions médicamenteuses cliniquement significatives sont rares et l'altération de la vigilance est moins prononcée avec Frisium qu'avec les autres benzodiazépines*. Aidez les patients à vivre en harmonie avec leur milieu.





🕼 , Hoechst et ®, Margues déposées Hoechst AG, Allemagne

* Veuillez consulter la rubrique Précautions dans la monographie. Hoechst Canada Inc., Montréal H4R 2E8



Pour documentation voir page xxvii.

PARIODE Because quality of life <u>is</u> the issue

ACTIONS Parlodel (bromocriptine mesylate) is a dopaminomimetic ergot derivate with D₂ type dopamine receptor agonist activity, and has also D₁ dopamine receptor antagonist properties. The dopaminomimetic activity of bromocriptine in the striatum is considered responsible for the clinical benefits seen in selected patients with Parkinson's disease, when low doses of the drug are gradually added to levodopa therapy in patients on long-term treatment who develop late side effects of levodopa or no longer respond to the medication. Excessive dopaminomimetic drive may, however, provoke psychotic and other adverse reactions.

The extreme variability in G.I. tract absorption and the extensive and individually variable first-pass metabolism are responsible for the broad variability in plasma concentrations of bromocriptine and, in part, for the variability in dose response.

INDICATIONS[†] Parkinson's Disease: Parlodel (bromocriptine mesylate) has been found to be clinically useful as an adjunct to levodopa (usually with a decarboxylase inhibitor), in the symptomatic management of selected patients with Parkinson's disease who experience prominent dyskinesia or wearing off reactions on long-term levodopa therapy.

Patients on long-term treatment who are beginning to deteriorate on levodopa therapy may be controlled by reducing the dose of levodopa and adjusting the frequency and schedule of drug administration. Patients maintained on optimal dosages of levodopa who still experience prominent dyskinesia and/or end-of-dose failure may benefit from the concomitant use of Parlodel, by decreasing the occurrence and/or severity of these manifestations. Since rapid escalation of bromocriptine doses causes severe adverse reactions, it is recommended to combine a slow increase of Parlodel, usually with a concomitant, gradual and limited reduction of levodopa dosage. Continued efficacy of bromocriptine for more than two years has not been established and there is some evidence that its efficacy tends to wane. Evidence available indicates that there is no consistent benefit from bromocriptine in patients who have not responded previously to levodopa, and studies have shown significantly more adverse reactions in bromocriptine-treated patients than in patients treated with levodopa. Parlodel is not recommended in the treatment of newly diagnosed patients or as the sole medication in Parkinson's disease.

CONTRAINDICATIONS Other than sensitivity to ergot alkaloids, no absolute contraindications to treatment with Parlodel (bromocriptine mesylate) are known. For procedure during pregnancy see "Use in Pregnancy" under Precautions.

WARNINGS Long-term treatment (6-36 months) with Parlodel in doses of 20 to 100 mg/day has been associated with pulmonary infiltrates, pleural effusion and thickening of the pleura in a few patients. Where Parlodel was discontinued, these changes slowly reverted to normal.

PRECAUTIONS Parlodel (bromocriptine mesylate) may cause hypotension, primarily postural; periodic monitoring of the blood pressure, particularly during the first days of therapy, is advisable. In some patients dizziness (vertigo) may occur with Parlodel; patients should therefore be cautioned against activities requiring rapid and precise responses, such as driving an automobile or operating dangerous machinery, until their response has been determined.

Care should be exercised when administering Parlodel concomitantly with phenothiazines or antihypertensive agents. Due to drug interaction at the receptor site, dosage should be adjusted accordingly.

Alcohol should be avoided during treatment with Parlodel. In some patients, the concomitant use of Parlodel and alcohol has given rise to alcohol intolerance and an increase in the severity and incidence of Parlodel's possible adverse reactions.

Parlodel should always be taken with food. In cases

where severe adverse effects, such as nausea, vomiting, vertigo or headaches are severe or persisting, the therapeutic dosage of Parlodel should be reduced to half of one tablet daily (1.25 mg) and increased gradually to that recommended. The dopamine antagonist domperidone may be useful in the control of severe gastrointestinal side effects in parkinsonian patients receiving Parlodel (see Drug Interactions).

As with all medication, Parlodel should be kept safely out of the reach of children.

Use in Pregnancy: If the patient wishes to become pregnant, Parlodel (bromocriptine mesylate) should be stopped as soon as possible after conception is suspected. In this event immunological confirmation should be done immediately. When pregnancy is confirmed, Parlodel, like all other drugs, should be discontinued unless, in the opinion of the treating physician, the possible benefit to the patient outweighs the potential risk to the fetus.

In human studies with Parlodel (reviewed by Turkalj, I.), there were 1410 reported pregnancies, which yielded 1236 live and 5 stillborn infants from women who took Parlodel (bromocriptine mesylate) during early pregnancy. Among the 1241 infants, 43 cases (31 minor and 12 major) of congenital anomalies were reported. The incidence (3.46%) and type of congenital malformations and the incidence of spontaneous abortions (11.13%) in this group of pregnancies does not exceed that generally reported for such occurrences in the population at large.

Use in Parkinson's Disease: Use of Parlodel (bromocriptine mesylate), particularly in high doses, may be associated with mental confusion and mental disturbances. Since patients with Parkinson's disease may manifest varying degrees of dementia, caution should be exercised when treating such patients with Parlodel.

Parlodel administered alone or concomitantly with levodopa may cause visual or auditory hallucinations. These usually resolve with dosage reduction, but discontinuation of Parlodel may be required in some cases. Rarely, after high doses, hallucinations have persisted for several weeks following discontinuation of Parlodel. Caution should be exercised when administering Parlodel to patients with a history of myocardial infarction, particularly if they have a residual atrial, nodal or ventricular arrhythmia.

Symptomatic hypotension can occur and, therefore, caution should be exercised when administering Parlodel, particularly in patients receiving antihypertensive medication. Periodic evaluation of hepatic, hematopoietic, cardiovascular and renal function is recommended.

Drug Interactions: The concomitant use of erythromycin may increase bromocriptine plasma levels.

Domperidone, a dopamine antagonist, may cause increases in serum prolactin. In so doing, domperidone may antagonise the therapeutically relevant prolactin lowering effect of Parlodel. It is possible that the antitumorigenic effect of Parlodel in patients with prolactinomas may be partially blocked by domperidone administration.

ADVERSE REACTIONS The most frequently observed adverse reactions are nausea, vomiting, headache and gastrointestinal side effects such as abdominal pain; diarrhea and constipation. All these effects may be minimized or even prevented by giving small initial doses of bromocriptine and by taking it with food.

Postural hypotension which can, on rare occasions, lead to fainting and "shock-like" syndromes has been reported in sensitive patients. This is most likely to occur during the first few days of Parlodel treatment.

When bromocriptine is added to levodopa therapy, the incidence of adverse reactions may increase. The most common newly appearing adverse reactions in combination therapy were: nausea, abnormal involuntary movements,

hallucinations, confusion. "on-off" phenomenon, dizziness, drowsiness, faintness, fainting, vomiting, asthenia, abdominal discomfort, visual disturbance, ataxia, insomnia, depression, hypotension, shortness of breath, constipation and vertigo.

Less common adverse reactions include anorexia, anxiety, blepharospasm, dry mouth, dysphagia, edema of the feet and ankles, erythromelalgia, epileptiform seizures, fatigue, headache, lethargia, mottling of skin, nasal stuffiness, nervousness, nightmares, parethesia, skin rash, urinary frequency, urinary incontinence, urinary retention and rarely signs or symptoms of ergotism such as tingling of fingers, cold feet, numbness, muscle cramps of feet and legs or exacerbation of Raynaud's syndrome.

Abnormalities in laboratory tests may include elevation of blood urea nitrogen, SGOT, SGPT, GGPT, CPK, alkaline phosphatase and uric acid, which are usually transient and not of clinical significance.

The occurrence of adverse reactions may be lessened by temporarily reducing dosage to one-half tablet two or three times daily.

SYMPTOMS AND TREATMENT OF OVERDOSE There have been several reports of acute overdosage with Parlodel (bromocriptine mesylate) in children and adufts. No life threatening reactions have occurred. Symptoms reported included nausea, vomiting, dizziness, drowsiness, hypotension, sweating and hallucinations. Management is largely symptomatic; the cardiovascular system should be monitored. Metoclopramide can be used to antagonize the emesis and hallucinations in patients who have taken high doses.

DOSAGE AND ADMINISTRATION Partodel (bromocriptine mesylate) should always be taken with food.

Although Parlodel (bromocriptine mesylate) has been found clinically useful in decreasing the severity and frequency of "on-off" fluctuations of late levodopa therapy, the decision to use bromocriptine as adjunctive treatment and the selection of dosage must be individualized in each case. A low dose is recommended. The initial dose of Parlodel is one half of a 2.5 mg tablet (1.25 mg) at bedtime with food to establish initial tolerance. Thereafter, the recommended dosage is 2.5 mg daily in two divided doses, with meals, (half a 2.5 mg tablet twice daily). The dosage may be increased very gradually, if necessary, by adding an additional 2.5 mg per day, once every 2 to 4 weeks, to be taken always in divided doses with meals. Increments should usually not exceed 2.5 mg. Clinical assessments are recommended at two week intervals or less during dosage titration, to ensure that the lowest effective dosage is not exceeded. The usual dosage range is from a few milligrams to 40 mg daily in two or three divided doses with meals. The median dose varies with the experience of individual investigators, but can be around 10 mg daily or higher. During initial titration it is recommended that the dosage of levodopa should be maintained, if possible. Subsequently, it might be desirable to combine a slow increase of bromocriptine with a concomitant, limited and gradual reduction of levodopa.

AVAILABILITY

TABLETS each containing 2.5 mg bromocriptine, as mesylate, available in bottles of 100.

CAPSULES each containing 5 mg bromocriptine, as mesylate, available in bottles of 100.

[†]For information on other approved indications, please consult the Parlodel Product Monograph, available to physicians and pharmacists on request.

*Registered trademark



SANDOZ CANADA INC. Dorval Quebec H9R 4P5

PAAB

New Dimensions In Parkinson's Therapy



Early combination of a dopamine agonist and levodopa may prevent or delay the development of fluctuations and dyskinesias¹

Increase Dopamine Agonist Action





1. Rinne UK. Strategies in the Treatment of Early Parkinson's Disease. Acta Neurol Scand. 1991; 84: Suppl 136: 95-98. //doi.org/10.1017/S0317167100041135 Published online by Cambridge University Press

For brief prescribing information see page xxviii.

PAAB

The most exciting day for an epileptic patient is one that's totally uneventful.





Neurological function/visual disturbances should be monitored; use with caution in patients with a history of psychosis, in the elderly, in the renally impaired; there could be occupational hazards due to drowsiness: there may be a possible increase in seizures in some patients.⁷ A gradual reduction of about 20% in plasma phenytoin concentration has been observed following add-on therapy with vigabatrin. The mechanism whereby this occurs is unknown. Limited data from clinical trials suggest that increasing the phenytoin dose to compensate may not be necessary.⁷

SABR94-020E PAAB PMAC

Sabril®. Trademark of Merrell Dow Pharmaceuticals Inc. used under licence.



In terms of seizures, uneventful is exciting. Because it means patients may enjoy life without the constant threat of seizures. And what can make their lives uneventful is new [©]SABRIL[®] (vigabatrin).

As an adjunct for reduction of epileptic seizures, Sabril provides impressive efficacy¹ — with more than a 50% reduction in seizures in up to 60% of patients with uncontrolled complex partial seizures.^{2,3,4} In clinical studies, 7-15% of patients actually became seizure free.^{5,6}

In over 50 million patient days of worldwide experience, the majority of patients showed no

adverse reactions or negative symptoms relating to cognitive function or mood.^{4,7,8-12}

Also no serum monitoring is required, which may increase patient compliance. And no significant interaction is reported with other antiepileptics, prescription or over-the-counter medications.^{*8,13}

Furthermore, Sabril is designed to inhibit GABA Transaminase, therefore increasing GABA levels.⁸

Sabril. Because when you have epilepsy, there's nothing more exciting than an uneventful day.



For brief prescribing information see pages xxvi, xxvii.

 \boldsymbol{u}

fo

INFORMATION FOR AUTHORS

The Canadian Journal of Neurological Sciences publishes original articles in neurology, neurosurgery and basic neurosciences. Manuscripts are considered for publication with the understanding that they, or the essence of their content, have not been published elsewhere except in abstract form and are not under simultaneous consideration by another journal. Manuscripts should be submitted to:

James A. Sharpe Editor Canadian Journal of Neurological Sciences P.O. Box 4220, Station C Calgary, AB Canada T2T 5N1

Manuscript Preparation

• Submit five high quality copies of the manuscript. Papers will be accepted in English or French. Manuscripts must be double spaced throughout including references, tables and legends for illustrations. Margins of at least 25mm should be left on all sides.

• After a paper has been reviewed, the author will be requested to submit four copies of the revised manuscript, including illustrations and a computer diskette (3 1/2" or 5 1/4" size) containing the article. Identify clearly first author's name, file name, word processing program and version, and system (i.e.: DOS or Mac). Clearly indicate the order and importance of headings.

• For detailed instructions regarding style and layout refer to "Uniform requirements for manuscripts submitted to biomedical journals". Copies of this document may be obtained by writing to the Journal office, but the main points are summarized here. Articles should be submitted under conventional headings of introduction, methods and materials, results, discussion, but other headings will be considered if more suitable. Pages of text should be numbered consecutively.

• A title page should identify the title of the article and be no more than 80 characters including spaces, name of institution(s) from which the work originated and the address, telephone, and fax number of the corresponding author.

• Abstract Papers should be accompanied by an abstract of 250 words or less on a separate page, preferably in English and French, although the Journal will provide translation if required. Abstracts of original articles should consist of four paragraphs headed: Background (or objective), Methods, Results and Conclusions.

• Acknowledgements including recognition of financial support should be typed on a separate page at the end of the text.

• The SI system (système international d'unités) should be used in reporting all laboratory data, even if originally reported in another system. Temperatures are reported in degrees celsius. English language text may use either British or American spelling, but should be consistent throughout.

• **References** should be numbered in the order of their citation in the text. Those cited only in tables and legends for illustrations are numbered according to the sequence established by the first identification in the text of a particular table or illustration. Titles of journals should be abbreviated according to the style used in Index

Medicus. References should list the names of up to five authors; if there are more, cite the first three, then et al. Provide the full title, year of publication, volume number and inclusive pagination for journal articles. For any reference cited as "in press", five copies of the article must accompany the author's manuscript. Do not reference unpublished or "submitted" papers; these can be mentioned in the body of the text and authors must provide five copies of "submitted" manuscripts. Avoid "personal communications" and, if necessary, include them in the body of the text, not among the references. Reference citations should not include unpublished presentations or other non-accessible material. Books or chapter references should also include the place of publication and the name of the publisher. Examples of correct forms of reference follow:

Journals

Yang JF, Fung M, Edamura R, et al. H-Reflex modulation during walking in spastic paretic subjects. Can J Neurol Sci 1991; 18: 443-452.

Chapter in a book

McGeer PL, McGeer EG. Amino acid neurotransmitters. *In*: Siegel GJ, Albers RW, Agranoff BW, Katzman R, eds. Basic Neurochemistry. Boston: Little, Brown & Co., 1981: 233-254.

• *Illustrations* Submit five original sets of illustrations. We will not return illustrations; therefore, authors should keep negatives for all photographs. Submit high quality glossy black and white photographs preferable $127 \times 173 \text{ mm} (5" \times 7")$. Original artwork and radiographs should not be submitted. The additional cost of coloured illustrations must be borne by the author; quotations are available upon request from the Journal office. Identify each figure with a label at the back indicating top, figure number and first author. Letters and arrows applied to the figures to identify particular findings should be professional appliques suitable for publication. Photomicrographs should include a calibration bar with a scale indicated on the figure or in the legend. Legends for illustrations should be typed on a separate page from the illustrations.

• **Tables** Type tables double-spaced on pages separate from the text. Provide a table number and title for each. Particular care should be taken in the preparation of tables to ensure that the data are presented clearly and concisely. Each column should have a short or abbreviated heading. Place explanatory matter in footnotes, not in the heading. Do not submit tables as photographs.

• *Review articles* on selected topics are also published. They are usually invited, but unsolicited reviews will be considered. It is recommended that authors intending to submit review articles contact the Editor in advance.

• Letters to the Editor concerning matters arising in recent articles are welcome. Letters should be limited to two double-spaced pages and may include one illustration and a maximum of four references.

• *Permissions and Releases* Any non-original material (quotations, tables, figures) must be accompanied by written permission from the author and the copyright owner to reproduce the material in the Journal. Photographs of recognizable persons must be accompanied by a signed release from the legal guardian or patient authorizing publication.



A new approach to



Coming soon from Horner

TRANSPLANTATION

et ob

A proven, effective treatment for end-stage organ disease.

Through transplants, hundreds of Canadians have a chance of a normal, productive life.

But many others don't get that chance. They die waiting for donated kidneys, hearts,



There's a new approach to treating epilepsy... coming soon from Horner.

Epilepsy. Devastating in too many ways.

As debilitating as epileptic seizures may be on their own, neurologists have long pointed out that the psychological consequences of epilepsy and its therapy can sometimes be even worse.

A recent Roper Poll shows that up to 49% of patients with epilepsy feel dissatisfied with the level of side effects they experience due to medication. Well over half (61%) said that their disorder and/or the drugs they used limit daily living. Many pointed to problems such as memory loss (65%), difficulty concentrating (57%), and difficulty thinking clearly (61%).

Patients with epilepsy can be troubled by low self-esteem, fear, and overdependency, as well as a range of other emotional and social problems.

The psychosocial stress that patients with epilepsy undergo is undeniable. However, it can be managed by helping patients develop coping strategies. Some problems can also be alleviated by changes in the therapeutic regimen.

A new way of looking at epilepsy treatment.

Current treatments for epilepsy concentrate in large part on minimizing seizure recurrence.

New treatment modalities should also deal with the problems caused by side effects.

With currently used antiepileptic drugs, side effects range from initial transient drowsiness to hematological reactions or liver failure. Some less obvious side effects, while not lifethreatening, may be disabling in terms of social adaptation, learning performance, and behavior.

It is crucial that new treatments reduce side effects without compromising on epilepsy control.

Striking a balance.

For too many patients, seizure control means a trade-off in their quality of life. Since treatments will be long-term and in many cases lifelong, side effects and possible toxicities are important considerations in shaping a therapeutic plan.

Clearly, there is a need for newer, less toxic antiepilectic drugs with wider therapeutic windows.

Hopefully, the agents currently in development will provide the answers for tomorrow's patients.



Dedicated to improving quality of life of patients with epilepsy.

THE Stable PARKINSON'S PATIENT

SHE DOESN'T KNOW HOW BAD IT COULD GET.

All she knows is that her condition may deteriorate, even with levodopa treatment — She's been told she could, most likely, develop swings in mobility and immobility — Yet, although the causes of these motor fluctuations aren't completely understood, it has been demonstrated that they can be attenuated by treatment regimens that produce steady plasma levels of levodopa.



TREAT TODAY WITH TOMORROW IN MIND

Introducing SINEMET® CR 100/25 TITRATION FLEXIBILITY WITHOUT SPLITTING TABLETS



Before prescribing, please consult the attached prescribing information. Trademark of Merck & Co., Inc./Merck Frosst Canada Inc., and Du Pont Merck Pharma, R.U. SCR-93-CDN-0040-JA P A A B



ADDED SEIZURE CONTROL ...

EASY TO HANDLE

Neurontin is now available in Canada as adjunctive therapy to treat partial and secondarily generalized tonic-clonic seizures. Unlike other adjunctive therapies, Neurontin has shown no pharmacokinetic interactions with standard anticonvulsants.⁺¹

Now combining therapies for added control is an easy choice with Neurontin.

*Phenytoin, carbamazepine, valproic acid, phenobarbital VNEURONTIN (gabapentin) Product Monograph

(xiii)



(B) PARKE-DAVIS Scarborough, Ontario, M1L 2N3 * T.M. Warner-Lambert Company, Parke-Davis Division, Warner-Lambert Canada Inc. auth. user. https://doi.org/10.1017/S0317167100041135 Published online by Cambridge University Press

L

For brief prescribing information see pages xix, xx.

"She's still a very beautiful person. But she's no longer the person that I married and that's very difficult. You have someone...who reminds you from time to time of the person you married...the expressions on her face and some of the things that she would do. But, in fact, you're living with quite a bit of a stranger."

You may not have heard of us. We're the Alzheimer Society, and we want you to know that there is help. We're in the phone book, so call us. Because you can't fight this alone.

Alzheimer Disease. lyou can't fight it alone.

Alzheimer Society of Canada, 1320 Yonge Street, Suite 201, Toronto, Ontario M4T 1X2 (416) 925-3552



On peut facilement reconnaître le jeune patient épileptique traité au Tegretol[®] CR.

Excellent contrôle des crises

E Tegretol* CR (carbamazépine à libération contrôlée) maîtrise les crises chez de nombreux patients, causant peu d'impact sur la fonction cognitive^{1,2}. Tegretol CR permet à de nombreux patients de penser clairement et de donner le meilleur d'eux-mêmes^{1,2}.

Taux sanguins uniformes

Tegretol CR cause moins de «hauts et de bas» dans les taux sanguins que le Tegretol conventionnel. Les effets secondaires sont ainsi réduits et le modèle de fonction cognitive est plus stable^{3,4}.



G-93095F

Posologie b.i.d. commode

Lorsque vous instituez ou remplacez un traitement, pensez au Tegretol CR. Il est présenté en comprimés à 200 mg et 400 mg facilement divisibles pour une plus grande souplesse d'administration et améliorer

l'observance du patient.



TEGRETOL' CR.

Aide les épileptiques à réaliser leur plein potentiel.

> **Geigy** Dorval, Qué. H9S 1B1 Pour documentation voir pages xxiv, xxv.

Fight cancer with will power.

This is the fast Will and Tests

When it comes to your will, your family and loved ones come first.

But after everyone in your life has been well provided for, we ask that you give some thought to leaving a bequest to the Canadian Cancer Society.

While much of the Society's funds come from regular donations, a significant amount comes from bequests made in wills. The money is used to support the Society's ongoing programs in research, public education and patient services.

No matter what the size of the bequest, we need your support.

So when the time comes, please remember: a strong will can go a long way in the fight against cancer.



THERAPEUTIC CLASSIFICATION Anticonvulsant

INDICATIONS AND CLINICAL USE Sole or adjunctive therapy in the treatment of simple or complex absence seizures including petit mal useful in primary generalized seizures with tonic-clonic manifestations. May also be used adjunctively in patients with multiple seizure types which include either absence or tonic-clonic seizures.

In accordance with the International Classification of Bizures, simple absence is defined as very brief clouding of the sensorium or loss of consciousness (lasting usually 2-15 seconds) accompanied by certain generalized epileptic dis-charges without other detectable clinical signs. Complex absence is the term used when other signs are also present.

CONTRAINDICATIONS Should not be administered to patients with hepatic disease or significant dysfunction. Contraindic-ated in patients with known hypersensitivity to the drug.

WARNINGS Hepatic failures resulting in fatalities have occurred in patients receiving valproic acid and its deriva-tives. These incidences usually have occurred during the first six months of treatment with valproic acid. A recent survey study of valproate use in the United States in nearly 400,000 patients between 1978 and 1984, has shown that children under two years of age who received the drug as part of multiple anticonvulsant therapy were at greatest risk (nearly 20-fold increase) of developing fatal hepatotoxicity. These patients typically had other medical conditions such as congenital metabolic disorders, mental retardation or organic brain disease, in addition to severe seizure disorders. The risk brain disease, in addition to severe setzure disorders. The risk in this age group decreased considerably in patients receiving valproate as monotherapy. Similarly, patients aged 3 to 10 years were at somewhat greater risk if they received multiple anticonvulsants than those who received only valproate. Risk generally declined with increasing age. No deaths have been reported in patients over 10 years of age who received valproate alone

If Epival is to be used in children two years old or younger. it should be used with <u>extreme caution</u> and as a sole agent. The benefits of seizure control should be weighed against the risk.

Serious or fatal hepatotoxicity may be preceded by non-specific symptoms such as loss of seizure control, malaise, weakness, lethargy, anorexia, and vomiting. Patients and parents should be instructed to report such symptoms. Because of the non-specific nature of some of the early signs, hepatotoxicity should be suspected in patients who become unwell, other than through obvious cause, while taking Epival (divaloroex sodium).

(divalproex sodium). Liver function tests should be performed prior to therapy and at frequent intervals thereafter especially during the first 6 months. However, physicians should not rely totally on se-rum biochemistry since these tests may not be abnormal in all instances, but should also consider the results of careful interim medical history and physical examination. Caution should be observed in patients with a prior history of hepatic disease. Patients with various unusual congenital disorders, there with source service dispersive accompanied by medical those with severe seizure disorders accompanied by mental retardation, and those with organic brain disease may be at particular risk.

In high-risk patients, it might also be useful to monitor serum fibrinogen and albumin for decrease in concentrations and serum ammonia for increases in concentration. If changes occur, the drug should be discontinued. Dosage should be

occur, the drug should be discontinued. Dosage should be tirrated to and maintained at the lowest dose consistent with optimal seizure control. The drug should be discontinued immmediately in the presence of significant hepatic dysfunction, suspected or apparent. In some cases, hepatic dysfunction has progressed in spite of discontinuation of the drug. The frequency of adverse effects, particularly elevated liver enzymes, may increase with increasing dose. Therefore, the benefit gained by improved seizure control by increasing the dosage must be weighed against the increased incidence of adverse effects sometimes seen at higher dosages.

Use in Pregnancy: According to recent reports in the Use in Pregnancy: According to recent reports in the medical literature, valproic acid may produce teratogenicity in the offspring of women receiving the drug during pregnancy. The incidence of neural tube defects in the fetus may be increased in mothers receiving valproic acid during the first trimester of pregnancy. Based upon a single report, it was estimated that the risk of valproic acid exposed women having children with spina bifida is approximately 1.2%. This risk is similar to that which anonlies to non-enjenetive more who have similar to that which applies to non-epileptic women who have had children with neural tube defects (anencephaly and spina

had children with neural tube defects (anencephaly and spina bilda). Animal studies have demonstrated valproic acid induced teratogenicity, and studies in human lemales have demonstrated placental transfer of the drug. Multiple reports in the clinical literature indicate an asso-ciation between the use of anti-epileptic drugs and an increased incidence of birth defects in children born to epi-leptic women taking such medication during pregnancy. The incidence of congenital malformations in the general popula-tion is regarded to be approximately 2%; in children of treated epileptic women, this incidence may be increased 2-to 3-fold. The increase is largely due to specific defects, e.g. congenital malformations of the heart, cleft lip or palate, and neural tube defects. Nevertheless, the great majority of mothers receiving anti-epileptic medications deliver normal infants.

Data are more extensive with respect to diphenylhydan-toin and phenobarbilal, but these drugs are also the most commonly prescribed anti-epileptics. Some reports indicate a possible similar association with the use of other anti-epileptic drugs, including trimethadione, paramethadione, and val-proic acid. However, the possibility also exists that other factors, e.g. genetic predisposition or the epileptic condition itself may contribute to or may be mainly responsible for the higher incidence of birth defects. Anti-epileptic drugs should not be discontinued in

Anti-pilipite drugs should not be discontinued in patients to whom the drug is administered to prevent major seizures, because of the strong possibility of precipitating status epilepticus with attendant hypoxia and risks to both the mother and the unborn child. With regard to drugs given for minor seizures, the risks of discontinuing medication prior to or during pregnancy should be weighed against the risk of congenital defects in the particular case and with the particular family history.

Epileptic women of child-bearing age should be encour-aged to seek the counsel of their physician and should report the onset of pregnancy promptly to him. Where the necessity for continued use of anti-epileptic medication is in doubt. appropriate consultation is indicated.

Nursing Mothers: Valproic acid is excreted in breast milk. Concentrations in breast milk have been reported to be 1 to 10% of serum concentrations. As a general rule, nursing should not be undertaken while a patient is receiving Epival (divalproex sodium)

Fertility: Chronic toxicity studies in juvenile and adult rats and dogs demonstrated reduced spermatogenesis and testicular atrophy at doses of valproic acid greater than 200 mg/kg/day in rats and 90 mg/kg/day in dogs. Segment 1 fertility studies in rats have shown that doses up to 350 mg/kg/ day for 60 days have no effect on fertility. The effect of divalproex sodium and valproic acid on the development of the testes and on sperm production and fertility in humans is unknown

LONG-TERM TOXICITY STUDIES IN RATS AND MICE INDICATED A POTENTIAL CARCINOGENIC RISK

PRECAUTIONS Hepatic dysfunction: See CONTRAINDICA-TIONS and WARNINGS.

General: Because of reports of thrombocytopenia and inhibition of platelet aggregation, platelet counts and bleedingtime determination are recommended before instituting ther-apy and at periodic intervals. It is recommended that patients be monitored for platelet count prior to planned surgery. Clinical evidence of hemorrhage, bruising or a disorder of hemostasis/coagulation is an indication for reduction of dos-

age or withdrawal of therapy pending investigation. Hyperammonemia with or without lethargy or coma has been reported and may be present in the absence of abnormal liver function tests; if elevation occurs the drug should be discontinued

Because Epival (divalproex sodium) may interact with because Dynamic a function of the source source in the interact with other anti-epileptic drugs, periodic serum level determina-tions of concurrently administered anti-epileptics are recom-mended during the early part of therapy. (See DRUG INTERAC-TIONS.) There have been reports of breakthrough seizures occurring with the combination of valproic acid and phenytoin.

Epival (divalproex sodium) is partially eliminated in the urine as a ketone-containing metabolite which may lead to a false interpretation of the urine ketone test.

There have been reports of altered thyroid function tests associated with valproic acid; the clinical significance of these

Driving and Hazardous Occupations: May produce CNS depression, especially when combined with another CNS depressant, such as alcohol. Therefore, patients should be advised not to engage in hazardous occupations, such as driving a car or operating dangerous machinery, until it is known that they do not become drowsy from the drug.

Drug Interactions: May potentiate the CNS depressant action of alcohol

There is evidence that valproic acid may cause an increase There is evidence that valproic acid may cause an increase in serum phenobarbital levels, by impairment of non-renal clearance. This phenomenon can result in severe CNS depres-sion. The combination of valproic acid and phenobarbital has also been reported to produce CNS depression without significant elevations of barbiturate or valproic acid serum levels. Patients receiving concomitant barbiturate therapy should be closely monitored for neurological toxicity. Serum barbiturate drug levels should be obtained, if possible, and the barbiturate drug levels should be obtained, if possible, and the barbiturate drug levels should be obtained. If possible, and the barbiturate drug levels should be obtained. If possible, and the barbiturate drug levels should be obtained. If possible, and the barbiturate drug levels of the abarbiturate. And there-fore, may also be involved in a similar or identical interaction. There is conflicting evidence regarding the interaction of valproic acid with phenytoin (See PRECAUTIONS - General). It is not known if there is a change in unbound (free) phenytoin serum levels. The dosage of phenytoin should be adjusted as required by the clinical situation.

required by the clinical situation. The concomitant use of valproic acid and clonazepam may

produce absence status.

ADVERSE REACTIONS The most commonly reported adverse reactions are nausea, vomiting and indigestion. Since valproic acid has usually been used with other anti-epileptics, it is not possible in most cases to determine whether the adverse reactions mentioned in this section are due to valproic acid alone or to the combination of drugs.

Gastrointestinal: Nausea, vomiting and indigestion are the most commonly reported side effects at the initiation of therapy. These effects are usually transient and rarely require discontinuation of therapy. Diarrhea, abdominal cramps and constigation have also been reported. Anorexia with some weight loss and increased appetite with some weight gain have also been seen

CNS Effects: Sedative effects have been noted in patients receiving valproic acid alone but are found most often in patients on combination therapy. Sedation usually disappears upon reduction of other anti-epileptic medication. Ataxia, headache, nystagmus, diplopia, asterixis, "spots before the eyes", tremor, dysarthria, dizziness, and inccordination have rarely been noted. Rare cases of coma have been reported in patients receiving valproic acid alone or in conjunction with , phenobarbital,

Dermatologic: Transient increases in hair loss have been observed. Skin rash and petechiae have rarely been noted.

Endocrine: There have been reports of irregular menses and secondary amenorrhea in patients receiving valproic acid. Abnormal thyroid function tests have been reported (See PRECAUTIONS).

Psychiatric: Emotional upset, depression, psychosis, aggression, hyperactivity and behavioural deterioration have heen reported

Musculoskeletal: Weakness has been reported.

Hematopoietic: Thrombocytopenia has been reported. Valproic acid inhibits the second phase of platelet aggregation (See PRECAUTIONS). This may be reflected in altered bleeding time. Bruising, hematoma formation and frank hemorrhage have been reported. Relative lymphocytosis and hypo-fibrinogenemia have been noted. Leukopenia and eosinophilia have also been reported. Anemia and bone marrow suppression have been reported.

Hepatic: Minor elevations of transaminases (eg. SGOT and SGPT) and LDH are frequent and appear to be dose related. Occasionally, laboratory tests also show increases in serum bilirubin and abnormal changes in other liver function tests. These results may reflect potentially serious hepatotoxicity (See WARNINGS)

Metabolic: Hyperammonemia (See PRECAUTIONS). Hyper-glycinemia has been reported and associated with a fatal outcome in a patient with pre-existing non-ketotic hyperglycinemia.

Pancreatic: There have been reports of acute pancreatitis occurring in association with therapy with valproic acid.

Other: Edema of the extremities has been reported.

DOSAGE AND ADMINISTRATION The recommended initial dosage is 15/mg/kg/day, increasing at one week intervals by 5 to 10 mg/kg/day until seizures are controlled or side effects preclude further increases. The maximal recommended dosage is 60 mg/kg/day.

The maximal recommended dosage is 60 mg/kg/day. When the total daily dose exceeds 125 mg, it should be given in a divided regimen (See Table). The frequency of adverse effects (particularly elevated liver enzymes) may increase with increasing dose. Therefore, the benefit gained by improving seizure control must be weighed against the increased incidence of adverse effects. As the dosage is raised, blood levels of phenobarbital or phenytoin may be affected (See PRECAUTIONS). Patients who experience G.I. irritation may benefit from administration of the drug with food or by a progressive increase of the dose from an initial low level. The tablets should be swallowed without chewing.

AVAILABILITY Epival (divalproex sodium) enteric-coated tablets are available as salmon-pink coloured tablets of 125 mg supplied in bottles of 100 tablets; peach-coloured tablets of 250 mg and lavender-coloured tablets of 500 mg are supplied in bottles of 100 and 500 tablets.

Table of Initial Doses by Weight (based on 15 mg/kg/day)

We	ight	Total daily	Dosage (mg) Equivalent to valuroic acid		
kg	16	aose (mg)	Dose 1	Dose 2	Dose 3
10-24.9 25-39.9 40-59.9 60-74.9 75-89.9	22-54.9 55-87.9 88-131.9 132-164.9 165-197.9	250 500 750 1,000 1,250	125 250 250 250 500	0 0 250 250 250	125 250 250 500 500

Product Monograph available on request.

Product Monograph available on request. References: 1. Dreifuss FE, Langer DH. Side effects of valproate. Am J Med 1988;84 (suppl 1A):34-41. 2. Dean GJ. Valproate. In: Wyllie E, ed. The Treatment of Epilepsy: Principles and Practices: Philadelphia, Pa: Lea & Febiger; 1993:chap 77. 3. Wilder BJ, Ramsay RE, Murphy JV, Karas BJ, Marquardt K, Hammond GJ. Comparison of valproic acid and phenytoin in newly diagnosed tonic-clonic seizures. Neurology 1993;33:1474-6. 4. Turnbull DM, Howei D, Rawlins MD, Chadwick DW. Which drug for the adult epilepic patient: phenytoin or valproate? Br Med J 1985;290:815-9. 5. Covanis A, Gupta AK, Jeavons PM. Sodium valproate: monother-apy and polytherapy. Epilepsia 1982;23:693-720. 6. Kakegawa N, Miyakoshi M, Seino M. Monopharmacy by sodium valproate (SV) and the blood concentration. In: Program and abstracts of the XI Epilepsy International Symposium: September 30. 1979: Firenze, Italy. Abstract: IS3. 7. Epival (divalproex sodium). Product Mono-graph. Abbott Laboratories. Limited. 8. Wilder BJ, Rangel RJ. Review of valproate monotherapy in the treatment of generalized tonic-clonic seizures. Am J Med 1988;84(suppl 1A):7-13. <u>Mitteen</u> "TM @ Abbott Laboratories. Limited. [PMAB] PAAB (PMAC)

*TM @ Abbott Laboratories. Limited

ABBOTT LABORATORIES, LIMITED P.D. BOX 6150, STATION CENTRE-VILLE







Epival For Control Over Daily Living.

With Epival, epileptic patients can appear "just like anyone else."

Epival has been associated with little effect on learning and cognition.¹ It is effective in primary generalized epilepsy²⁴ as well as in partial seizures that secondarily generalize.^{56,†} And it is generally well tolerated,⁷ causing less GI irritation (nausea, vomiting and indigestion) than valproic acid.⁸

Prescribe Epival — by name only to help restore your patients' control over daily living.

Because there's more to anticonvulsant therapy than seizure control.

Write it by name only...

FEFTICAL^{*}
(divalproex sodium)
Helps put patients back in control.

¹For use as sole or adjunctive therapy in the treatment of simple or complex absence seizures, including petit mal and is useful in primary generalized seizures with tonic-clonic manifestations. EPIVAL may also be used adjunctively in patients with multiple seizure types which include either absence or tonic-clonic seizures.



Product Monograph available on request. *TM © Abbott Laboratories, Limited Printed in Canada